A 2 =
31K E- RN S ey i B Ifj@ﬁfﬁl !

- - ST A e e 1 | ‘

212711110052 4 ' : ;_f-_‘CNABL;l'851 5; B

B3 2202742095 05H

ki G

TEST REPORT

i
1
i
i
1 4
1. 11

No.F24000806

[l Ry

Sample Name

RALHAL

Client’s Unit

96285 -

Test Type

WOk ARG MR R

‘AN Inspection and Testing Institution for Fiber and Textile



Wio2z 4F % 95 218 BB K % T

Xi'an Inspection and Testing Institution for Fiber and Textile

A i

TEST REPORT

RFEKES  No. F24000806 T T 0 OB

?.T“' = A\\_. VN A a4 s Y3 o Y i 3 ~ n‘ A
R I AT AR TR A (8 %t i BAR A
— . ‘ ,fﬂ.: . )
FILIIE K /Iy HAH ) Bopa 0618
Client 1| Application Date . | |
P 27 o RERME
Sample Name T hﬁli#ﬁ (%) Sample Quantity L4
BRERS | 412, & ARFCESEAHBE | ks | ot
. o R R
ample Property zj'( . Sealed Sample State |, | -
Rk e | AR/ R
Trade Mark RRN , Specification iy /
*’F S0/ T memes | }
W\ Grade RawNO. | [ )
22 o o gdmd 1 b e ey
. REBAT) GB31701B % PATRRAE - Gp 188800013
= Safe Type © ' Operative Norm . || . ]
» R g
Label Info. Fiber Content ’ ,
LI T ARIM S AHARATRA
anufacturer/Agent
e | e e ot e
e PH L, FE4¥ ok k4§
est Items ]
LA TA ] Mo AT ]
ﬁéﬂ&ﬁ GB/T 31888-2015,FZ/T 01057.3-2007,FZ/T 01057.4-2007
Test Ref. L
&l Lol |
Ll 2024 %6 A 138 E 2024 %6 A 188
Test Date . .
f A% 9 G AP AR PSR B A4 GB 31701-201 B/T
" 31888-2015 #R B &K, A 4o-FAns R L4 .
s S B e i
' i
‘ FR
4 BREM: 20 S ¥
i Issuedl Date ‘ \‘) ,.-
Conclusion ]
& i 1LE 467 & o AR F 4
Remarks 2. 7R Ay EEARAR R IR B ;
3 ¢ 14 ,ﬁ\i'] . 4 &:
G o o b 76 &2
e T E i A I I b q 1

Approved By Inspected B.y .  Edited By 7

|z 4 el



L A T

Xi'an Inspection and Testing Institution for F,iberfa;nd Textile

B % O

TEST REPORT
KIS No. F24000806 12 T
" : S % & FILVIR) TIE N BALTI
7B | KA A T emmksas | eappan | B0
S L I HE
GB/T 7573-2009 [id e ‘
— | pHA1K EBANR: faedms| 7 | 4.0-85 60! N
B - Ak e ]
= | YE#LF GB/T 2912.1-2009 | mg/kg 57; | e 20) 44
| LBk, Bz ;; p Bl
= . AR (AR ; f .
= | B4 GB 18401-2010 / | Himot). .’;L #4
R, FEBAK
. FZ/T 01057.3-2007 J !
4 by A ’
W EeE FZ/T 01057.4-2007 | 70 |/ #h: 100 !
i [ e
& |/
ZERHEAM: 2024-07-05

W >4



